

Everwell International Group Ltd.

Rm 304, 3/F., King Centre, 23 Dundas Street, Mong Kok, Kowloon, Hong Kong

TEL: 852 23120606

Fax 852 23120700

IYU SAILCLOTH TEST REPORT

Test Report Date: Jun. 24, 2014

	Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lbs)		Testing Speed (mm/min)	Tensile Strength (lbs)			Elongation (inch)				1% (lbs)	
						Warp 經	Fill 緯		Warp 經	Fill 緯	45°	10lbs	25lbs	50lbs	100lbs		
1	141P	Black	0.192	57	142	3.70	3.02	200	304.45	275.21	155.49	Warp 經 1	0.030	0.101	0.291	1.119	34.53
Lot no: 14-06-086-379						3.79	3.02				Fill 緯 2	0.042	0.156	0.488	1.418	25.47	
						3.88	3.24				45° 3	0.089	1.902	3.116	4.880	14.20	

